

Certificate of Flame Resistance

REGISTERED
FABRIC
NUMBER

F-140.01

ISSUED BY
JOHNSON OUTDOORS INC.
BINGHAMTON, NEW YORK 13902
*Manufacturers of the Finest
Tent Products Described Herein*

Date of Manufacture
NOVEMBER 2004

This is to certify that the products herein have been manufactured from material inherently flame retardant as here after specified by the material supplier.

NAME: A PLUS PARTY RENTAL

CITY: SCARBOROUGH, ME
Certification is hereby made that:


The articles described on this certificate have been manufactured with an approved flame retardant chemical in compliance with California State Fire Marshal Code, NFPA-701*, Underwriters Laboratory of Canada, and have been tested in accordance with the Federal Test Method Specifications and meet or exceed the Military Flame Specifications of MIL-C-43006G.

Type, color and weight of material 14 OZ. vinyl WHITE BLOCK OUT

Description of item certified: 10x20

**Flame Retardant Process Used Will Not Be Removed By Washing And
Is Effective For The Life Of The Fabric**

Snyder Manufacturing, Inc.
Manufacturer of Flame Retardant Vinyl Laminates


TENT DEPARTMENT, JOHNSON OUTDOORS INC.

*Large Scale

Handwritten signature or initials at the bottom of the page.



Certificate of Flame Resistance

Date manufactured

01/21/03

REGISTERED FABRIC NUMBER

140.04

ISSUED BY

SNYDER MANUFACTURING INC.
3001 PROGRESS STREET
DOVER OHIO 44622

(This is to certify that the materials described below are flame-retardant and inherently nonflammable)

FOR	CHARNECKE TENTS INC.	ADDRESS	5245 SHANTYTOWN DR
CITY	ROSHOLT	STATE	WI 54473-9151

The articles described below are made from a flame-resistant fabric or material registered and approved by the State Fire Marshal for such use.

The Flame Retardant Process Used WILL NOT Be Removed By Washing

* FABRIC MEETS THE REQUIREMENTS OF THE SPECIFICATIONS LISTED BELOW INDICATED BY

- NFPA-701 (Large Scale)
- MIL-C-43006
- FMVSS-302
- CAN/ULC-S109-M87
- CPAI-84
- A-A-55308

SNYDER MANUFACTURING INC. By *Michael O. [Signature]* Title _____ Supervisor, Quality Control
PRV 18180 B.O. WHITE 61" HI GLOSS

STYLE _____ 16881 _____ VBL JENNY

CONTROL NO. _____ 194015 _____ 30X45 CUSTOMER ORDER NO. _____ 01/21/03

SNYDLR S-ORDER NO. _____ 176 _____ DATE PROCESSED _____ 06/09/06

YARDS OR QUANTITY _____ DATE CERTIFIED _____